
   

 

 

 

Central Valley Regional Water Quality Control Board 

23 August 2024 

Tracy Crane 
Division Manager, Operations 
El Dorado Irrigation District 
2890 Mosquito Road 
Placerville, CA 95667 

VIA EMAIL: 
tcrane@eid.org 

CERTIFIED MAIL 
9589 0710 5270 0591 2583 51 

REVISED NOTICE OF APPLICABILITY (NOA); MUNICIPAL WASTEWATER 
DISCHARGERS THAT MEET OBJECTIVES/CRITERIA AT THE POINT OF 
DISCHARGE TO SURFACE WATER ORDER R5-2023-0025 (MUNICIPAL GENERAL 
ORDER), NATIONAL POLLUTANT DISCHARGE ELIMINATION SYSTEM (NPDES) 
CAG585001; EL DORADO IRRIGATION DISTRICT, DEER CREEK WASTEWATER 
TREATMENT PLANT, EL DORADO COUNTY 

Our office received a Notice of Intent (NOI) dated 17 August 2023 from the El Dorado 
Irrigation District (Discharger), for discharge of tertiary treated domestic wastewater to 
surface water from the Deer Creek Wastewater Treatment Plant (Facility) to Deer 
Creek. The Municipal General Order requires the submittal of an NOI to apply for 
regulatory coverage of a surface water discharge. Based on the NOI and subsequent 
information submitted by the Discharger, staff have determined that the NOI 
requirements have been fulfilled and the Facility is eligible for coverage under the 
Municipal General Order. This Facility’s discharge is assigned Municipal General Order 
Enrollee Number R5-2023-0025-004 under NPDES Permit CAG585001. Please 
reference your Municipal General Order Enrollee Number, R5-2023-0025-004, in your 
correspondence and submitted documents. 

Discharges to surface water from the Facility are currently regulated by the Municipal 
General Order R5-2017-0085-02 through an NOA issued by the Executive Officer on 18 
July 2019, Municipal General Order Enrollee Number R5-2017-0085-006 (NOA R5-
2017-0085-006). This NOA, Enrollee Number R5-2023-0025-004 (NOA R5-2023-0025-
004), authorizing coverage under the Municipal General Order, shall become effective 
on 1 October 2024, at which time the terms and conditions in the Discharger’s current 
NOA R5-2017-0085-006 and General Order R5-2017-0085-02 will cease to be effective 
except for enforcement purposes. To meet the provisions contained in division 7 of the 
Water Code (commencing with section 13000) and regulations adopted thereunder, and 
the provisions of the Clean Water Act (CWA) and regulations and guidelines adopted 
thereunder, the Discharger shall comply with the requirements contained in the 
Municipal General Order and as specified in this NOA R5-2023-0025-004. This action in 
no way prevents the Central Valley Water Board from taking enforcement action for past 
violations of NOA R5-2017-0085-006. 



El Dorado Irrigation District  23 August 2024 
Deer Creek Wastewater Treatment Plant  R5-2023-0025-004 

- 2 - 

The enclosed Municipal General Order is available online at 
(https://www.waterboards.ca.gov/centralvalley/board_decisions/adopted 
_orders/general_orders/r5-2023-0025.pdf) and can be requested by email or phone 
from the NPDES Permitting Contacts webpage 
(https://www.waterboards.ca.gov/centralvalley/water_issues/waste_to_surface_water/co
ntacts/). You are urged to familiarize yourself with the entire contents of the enclosed 
document. 

The Monitoring and Reporting Program, Attachment E to the Municipal General Order, 
contains the general monitoring and reporting requirements. The Discharger specific 
monitoring and reporting requirements are included within this NOA R5-2023-0025-004 
as Appendix D. Only the monitoring and reporting requirements specifically listed 
in Appendix D of this NOA R5-2023-0025-004 are applicable to this Facility.  

The discharge of treated domestic wastewater shall be in accordance with the 
requirements contained in the Municipal General Order, as specified in this NOA R5-
2023-0025-004. 

Table 1. Facility Information 

WDID 5B090102001 

CIWQS Facility Place ID 219398 

Discharger El Dorado Irrigation District 

Name of Facility Deer Creek Wastewater Treatment Plant 

Facility Street Address 1565 Deer Creek Road 

Facility City, State, Zip Code Cameron Park, CA 95682 

Facility County El Dorado 

Facility Contact, Title and 
Phone 

Michael Sutter, O&M Supervisor, (530) 295-6745 

Authorized Person to Sign and 
Submit Reports 

Tracy Crane, Division Manager, Operations (530) 
642-4059 

Mailing Address 2890 Mosquito Road, Placerville, CA 95667 

Billing Address Same as Mailing 

Type of Facility Publicly Owned Treatment Works (POTW) 

Major or Minor Facility Major 

Threat to Water Quality 1 

Complexity A 

Pretreatment Program Yes 

Recycled Water Requirements 
Producer (Master Reclamation Permit, Order 5-01-
146) 

Facility Design Average Dry 
Weather Flow (ADWF) 

3.6 Million Gallons Per Day (MGD) 

Permitted ADWF 3.6 MGD 

Watershed Upper Consumnes 

Receiving Water Deer Creek 

Receiving Water Type Inland Surface Water 

Discharge Point 001 Latitude: 38° 37’ 37” N, Longitude: 120° 59’ 10” W 

https://www.waterboards.ca.gov/centralvalley/board_decisions/adopted_orders/general_orders/r5-2023-0025.pdf
https://www.waterboards.ca.gov/centralvalley/water_issues/waste_to_surface_water/contacts/


El Dorado Irrigation District  23 August 2024 
Deer Creek Wastewater Treatment Plant  R5-2023-0025-004 

- 3 - 

AUGUST 2024 REVISION 

The Discharger requested the effective date of this NOA be revised from 1 September 
2024 to 1 October 2024, to align with the effective date of their Municipal General Order 
NOA for El Dorado Hills Wastewater Treatment Plant. The effective date for this NOA 
has been revised to 1 October 2024 along with any necessary revisions to associated 
due dates in this NOA.  

I. FACILITY INFORMATION 

The Discharger provides sewerage service for the areas including Cameron Park 
and Shingle Springs, serving a population of approximately 20,000. The design 
average dry weather flow capacity of the Facility is 3.6 MGD. The current average 
dry weather flow for the Facility is 0.64 MGD. The Facility provides full nitrification 
and denitrification for nitrogen removal and uses tertiary filtration followed by 
ultraviolet light (UV) disinfection. 

The tertiary treatment system at the Facility consists of the following: 

• influent headworks with manual bar screen, automated fine screen, and primary 
clarification for grit removal (grit removal is not always attainable during high wet 
weather flows); 

• one unlined emergency storage basin; 

• two raw influent wastewater equalization tanks; 

• aeration basins for biological nutrient removal; 

• waste activated sludge and secondary clarification; 

• polymer feed system; 

• granular and cloth tertiary filtration; and 

• UV disinfection system. 

Wastewater routed to the emergency storage basin, or the equalization tanks is 
returned to the headworks. Use of the Facility’s emergency storage basin is part of 
the treatment process as described above, and thus is covered by the provisions in 
the Municipal General Order, as specified in this NOA R5-2023-0025-004. The 
emergency storage basin is rarely necessary and was only used once for less than 
seven days during the last six years. The Facility utilizes catch basins and drains 
located throughout the plant to collect the Facility’s stormwater. All stormwater at the 
Facility is routed to the plant drain structure, a large wet well, and pumped to the 
primary clarifier for processing in the treatment facilities. Tertiary treated wastewater 
may be recycled in the Discharger’s reclaimed water distribution system or 
discharged from Discharge Point 001 to Deer Creek. The specifications and use of 
reclaimed water are covered under a separate Master Reclamation Permit (Order 5-
01-146) issued to the Discharger in accordance with California Code of Regulations, 
Title 22, and the California Water Code. 

The solids handling facilities include: 

• gravity thickeners; 

• aerobic sludge digesters; 

• lime stabilization; and 

• belt filter press. 



El Dorado Irrigation District  23 August 2024 
Deer Creek Wastewater Treatment Plant  R5-2023-0025-004 

- 4 - 

Biosolids from the belt filter press are collected and hauled offsite by a separate 
commercial entity and applied to agricultural lands or to solid waste landfills. 

II. RECEIVING WATER BENEFICIAL USES 

The Facility discharges from Discharge Point 001 to Deer Creek, a tributary to the 
Cosumnes River within the San Joaquin River Basin. According to the Water Quality 
Control Plan for the Sacramento River and San Joaquin River Basins (Basin Plan) 
and the Tributary Rule, Deer Creek is designated with the following beneficial uses: 

• Municipal and Domestic Supply (MUN); 

• Agricultural Supply (AGR); 

• Water Contact Recreation (REC-1); 

• Non-contact Water Recreation (REC-2); 

• Warm Freshwater Habitat (WARM); 

• Cold Freshwater Habitat (COLD); 

• Wildlife Habitat (WILD); 

• Migration of Aquatic Organisms (MIGR); and 

• Spawning, Reproduction, and/or Early Development (SPWN). 

According to the Basin Plan, groundwater underlying the Facility is designated with 
the following existing beneficial uses: 

• Municipal and Domestic Supply (MUN); 

• Agricultural Supply, Including Irrigation and Stock Watering (AGR); 

• Industrial Service Supply (IND); and 

• Industrial Process Supply (PRO). 

III. RECEIVING WATER TOTAL MAXIMUM DAILY LOADS (TMDLS) 

Deer Creek is not listed on the CWA 303(d) List of impaired water bodies. Therefore, no 
additional 303(d) based effluent limitations or monitoring requirements are included in 
this NOA R5-2023-0025-004. 

IV. DISCHARGE PROHIBITIONS 

Discharge prohibitions are contained in section IV of the Municipal General Order. 
Only the discharge prohibitions listed below are applicable to this Facility. 

A. The discharge of wastes, other than those described in section I.A and meeting 
the eligibility criteria in section I.B of the Municipal General Order, is prohibited 
unless the Discharger obtains coverage under another general or individual 
Order that regulates the discharge of such wastes. The discharge of wastes at a 
location or in a manner different from that described in the NOI and this NOA R5-
2023-0025-004 is prohibited. 

B. The bypass or overflow of wastes to surface waters is prohibited, except as 
allowed by Federal Standard Provisions sections I.G. and I.H in Attachment D, 
Standard Provisions, of the Municipal General Order. 

C. Neither the discharge nor its treatment shall create a nuisance as defined in 
section 13050 of the Water Code. 



El Dorado Irrigation District  23 August 2024 
Deer Creek Wastewater Treatment Plant  R5-2023-0025-004 

- 5 - 

D. Discharge of waste classified as ‘hazardous’, as defined in the CCR, Title 22, 
section 66261.1 et seq., is prohibited. 

E. Average Dry Weather Flow. Discharges exceeding an average dry weather flow 
of 3.6 MGD are prohibited. 

V. EFFLUENT LIMITATIONS 

A. Effluent Limitations – Discharge Point 001 

The Discharger shall maintain compliance with the following effluent limitations in 
sections V.A.1 through V.A.4 of this NOA when discharging to Discharge Point 
001. Effluent limitations are provided in the Municipal General Order. Only the 
effluent limitations listed below in sections V.A.1 through V.A.4 are applicable to 
this Facility. Unless otherwise specified in this NOA R5-2023-0025-004, 
compliance with effluent limitations in sections V.A.1 through V.A.4 shall be 
measured at Monitoring Location EFF-001, as described in the Monitoring and 
Reporting Program (MRP), Appendix D of this NOA R5-2023-0025-004. 

1. The Discharger shall maintain compliance with the effluent limitations 
specified in Table 2: 

Table 2. Effluent Limitations 

Parameter Units 
Average 
Monthly 

Average 
Weekly 

Biochemical Oxygen Demand, 
5-day @ 20°C (BOD5) 

milligrams per 
liter (mg/L) 

10 15 

Total Suspended Solids (TSS) mg/L 10 15 

Ammonia, Total (as N) mg/L 1.0 3.4 

Nitrate plus Nitrite, Total (as N) mg/L 10 20 

Electrical Conductivity @ 25°C 

micromhos 